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1. TENIKOI OPOI / GENERAL CONDITIONS

To mioToTTOINTIKG QUTO Eival TO ATTOTEAEOHA TNG DOKIUAG TNG NXOMOVWTIKAS IKAVOTNTAG EVOG DOMIKOU
oToixeiou. Meplypdper avaAuTikd Ta amoteAéopata TnG SOKIWAS TTOU EYIVE OTO OUYKEKPIMEVO DOKiUIO
doikoU oToIxeiou Kal TTPOCBIOPIEI TNV NXOUOVWTIKF TOU IKAVOTATA PE £Va HOVOTILO péyeBog.

H Sokipn Tng nXopovwrTIKAG IkavetnTag £yive oTo Epyaatripio ApxiTekTovikig Texvoloyiag Tou TuAuaTOg
ApPXITEKTOVWY oUpQwva pe Tig diadikaoieg Tng Y.A. KA/679/22.8.96, ®.E.K. 826, 1eUxoc B’, dpBpo 1,
TTaPAYPAPOG 2 KAl UETA ATTO OXETIKEG EYKPIOEIG TWV appOdiwv 0pydvwy Tou ApioToTeAEiou MNavermioTnuiou
©eooalovikng.

To amotéAeopa TG BOKIWAG aQOPd OTTOKAEIGTIKA TO SOKIMIO TTOU XPnoINOTToIRBNKe. Ma va amodidel éva
Sokipio TG idiEg TIWEG pE auTég TTou Bidoval aTo QUANO aTToTEAECUATWY, Ba TTPETE! va gival ouolo 1600
amoé Amoyn KATaoKeurg 600 Kkal amd AToyn £QAPUOYHS WE TO BOKiUIO TTou Xpnoigotroiénke. Kdabe
diagopoTroinan, £0Tw Kal PIKEH, UTTOPEi va 0dNynoEl o€ BIAQOPETIKG ATTOTEAECUATAL.

H dokipry TTpayuatoTroinénke o€ epyacTnpIaKkEG CUVBRKES, WOTE VA TTPOKUYEI N TTPAYMATIKI) NXOMOVWTIKA
IkavoTNTA TOU BOKIWioU. Z€ TEPITITWON EQAPUOYNG TOU KATW aTTO GAAEG GUVBRKEG WG TTPOG TIC TTAEUPIKEG
METABOOEIG, 0 AgikTng Hxopeiwang TTou Bivel To TIOTOTTOINTIKO BOKIUAG MTTOPET VO PEIWBEI, 1B1aiTepa av Ta
TTAEUPIKA XwpiouaTa £XOUV ion f HIKPOTEPN NXOUOVWTIKA IKAvOTATA.

To Epyaorripio diatnpei 10 Sikaiwpa va XpnoIUOTIOIEl TA ATTOTEAEGUATA TWV DOKINWY O€ ETTIOTNUOVIKEG
ONHOCIEUTEIS, ETTIOTNUOVIKEG QVOKOIVWOEIG, EPEUVNTIKEG EPYAOIES, KABWG Kal KABe €idoug avahoyeg
epyaoieg KaBapd eMOTNUOVIKOU ) EPEUVNTIKOU XAPAKTAPA, XWPIG VA QVAPEPEI TO GVOUA TOU AvabETn n
TOV TUTTO TOU TTPOIOVTOG.

This test report is the result of a laboratory test of the sound insulation properties of a building element.
The results obtained from measurements on the specific building element are presented in detail, and a
single figure rating for its sound insulation properties is calculated.

This sound insulation test was performed by the Architectural Technology Laboratory of the School of
Architecture, in accordance with the procedures of the Y.A. KA/679/22.8.96, F.E.K. 826, part B’, article 1,
paragraph 2 and after the appropriate approvals by the administrative authorities of the Aristotle
University of Thessaloniki.

The test result reflects exclusively on the properties of the specific test specimen. The tests have taken
place under laboratory conditions, so as to obtain the actual sound insulation properties of the test
specimen. Under different mounting conditions involving flanking sound transmission, the Sound
Reduction Index might be reduced, especially if the flanking partitions have equal or inferior sound
insulation properties.

The Laboratory maintains the right to use the test results in scientific publications, scientific papers,
research reports, and any other kind of studies of purely research or scientific nature, without revealing
the name of the Client or the type of the product.

2. AIAAIKAZIEZ / PROCEDURES
2.1 Egappolépeva MNpoédtutra / Applied Standards

DIN EN ISO 140-3:2005, Acoustics — Measurement of sound insulation in buildings and of building
elements - Part 3:Laboratory measurements of airborne sound insulation of building elements

EN 1SO 717-1:1996-12, Acoustics — Rating of sound insulation in buildings and of building
elements - Part 1: Airborne sound reduction
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2.2 Aadikacia Aokiurc/ Test Procedure

To Bokiuio €QapuoaTNKE OTOUG Balduoug dokiuwv amd Tov Avadétn. H dokiur) uhotroienke
oUpgwva e Tig diadikacieg TTou kaBopidovtal ato TpoTuTro DIN EN 1SO 140-3:2005, Acoustics —
Measurement of sound insulation in buildings and of building elements - Part 3:Laboratory
measurements of airborne sound insulation of building elements.

la Tov Tpoadiopiopd Tou AcgikTn Hxoueiwong R xpnoipotroinenke n oxéon:
R = Ls- Lo+10log (S/A) oc dB éTrou:

L1: n puéon o1aBun nxnrikAg Trieang oto BAAapo ekTTopTAC o€ dB

Lo: n péon o1dBun nxnTIKAg TTI'EOI']§ oTo BdAapo Aqyng os dB

S: n em@aveia Tou dokipiou o m

A: N NXoatoppo@naon Tou BaAduou AYNS TTOU TTPOKUTITE aTTd TN oxéon:
A=0.163 (V/ T) oe m? 6mrou:

V: o 6ykog Tou BaAduou Ayng oe m®

T: o xpdvog avtrixnong Tou BaAduou Ayng o€ s

Xpovog avtixnong: Ma Tov Tpocdiopicud Tou XPOVoU avTAXNoNg TTPAyHATOTTONBNKAV WETPHOEIS
o€ 6 JIaPOPETIKEG BETEIG MIKPOPUIVOU.

©0bpuBog BdBoug: Aev amaitriBnke di6pBwan yia To B86puBo Bdaboug

Ta amoteAéopara TG SOKIUAG OTIG JWVEG OUXVOTATWY amd 100 MéXPl 3150 Hz (o€ TPITOOKTAREG)
Xpnoigotroienkav yia Tov TPoodiopioud Tou ITaBUITHEVOU Agiktn Hyopeiwong Tou dokiyiou
oUuQwva pe To TTPéTUTTO EN ISO 717-1:1996-12.

The test specimen was mounted in the test room by the Client. The test took place under
laboratory conditions, according to DIN EN ISO 140-3:2005, Acoustics — Measurement of sound
insulation in buildings and of building elements - Part 3:Laboratory measurements of airborne
sound insulation of building elements.

In order to calculate the Sound Reduction Index R, the following equation was used:
R = Ls- Ly+10log (S/A) in dB where:

L+: the average sound pressure level in the source room in dB

L,: the average sound pressure level in the receiving room in dB

S : the area of the test specimen in m2

A : the equivalent sound absorption area in the receiving room given by the equation:

A=0.163 (V/T)inm? where:
V: the volume of the receiving room in m®
T: the reverberation time of the receiving room in s
Reverberation time: The reverberation time was measured in 6 microphone positions.

Background noise: No background noise correction was required.

The test results in the frequency bands from 100 to 3150 Hz (in third octaves) were used to
calculate the Weighted Sound Reduction Index of the test specimen according to EN ISO 717-
1:1996-12.
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3.2

3.3 Ameikévion / Drawing

AOKIMIO / TEST SPECIMEN

Mepiypaen / Description

Mpoiév/Product: Zupbpuevo TapdBupo aloupiviou / Sliding aluminum window
Karaokeuaortig/Manufacturer: EUROPA Profil AAoupiviou A.B.E. / EUROPA Profil Aluminio S.A.
Avabérng/Client: EUROPA Profil Ahoupiviou A.B.E. / EUROPA Profil Aluminio S.A.
AigtBuvon/Address: 56° xIA E@vikric 0doU ABnvwv-Aapiac, 32011 Ovégura Boiwrtiag, TnA

22620 32202 / 56™ km National Highway Athens-Lamia, 32011 Inofita
Viotia, tel +30 22620 32202
Eykardotaon/ Installation: EUROPA Profil AAoupiviou A.B.E. / EUROPA Profil Aluminio S.A.
Ovouaocia mpoiévrog/Product name: EUROPA 10000

Karaokeur / Construction

Zupduevo TrapdBupo TomoBetTnuévo cuupwva pe to TrPdTuTro DIN EN ISO 140-3:2005, Acoustics —
Measurement of sound insulation in buildings and of building elements - Part 3:Laboratory measurements of
airborne sound insulation of building elements.

Kpdpa: Al Mg Si-0.5 F22

YdAwon: E§wrepikdg uaAomivakag (4/4) ftriplex pe akouoTikf pepPpdavn, OIGKEVO 8mm, £OWTEPIKOS
vaAotrivakag (3/3) triplex, guvoAikéd Trdyog udAwaong 22mm.

Baoikég dlaoTdoelg:

PUOAO udAwong: MAdrog 63mm kai Uog 103mm.

ArrAég 00ny6g: MAdrog 151,6mm kai Uyog 50mm.

Ta kévrpa KOMONg Twv QUAAWY oTO BITTAG 0dNY6 eivar 81,4mm. OMol o1 odnyoi éxouv ETTiTTedn KEQAAR e
utrodoxn yia éAacpa inox aktivag 2,5mm. To didkevo Twv QUAAWY PETagl Twv KEQAAWV GTOUC 0dnyodc
KUAIoNG eivan 53,4mm.

Avoxég diaoTdoewy oUpgwva pe 1o EN 12020-2,

Sliding window installed according to the DIN EN ISO 140-3:2005, Acoustics — Measurement of sound
insulation in buildings and of building elements - Part 3:Laboratory measurements of airborne sound
insulation of building elements standard.

Alloy: Al Mg Si-0.5 F22

Glass unit: External glass (4/4) triplex with acoustic film, gap 8mm, internal glass (3/3) triplex.

Basic dimensions:

Sliding leaf glass unit: Width 63mm, height 103mm.
Double driver: Width 151.6mm, height

50mm.

The distance between the heads’ center

of the double driver is 81.4mm. All

drivers have flat heads to accept inox

metal lamina with a 2.5mm radius. The

gap between the drivers heads is v asds
53.4mm.

Tolerances according to EN 12020-2.
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* Ta oxéodla etoipdoTtnkav améd Tov AvaBérn/ The drawings have been prepared by the Client.
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Zuokeun /| Apparatus Tumog / Type | KaraokevaoTiig / Manufacturer | Kw&ikég / Code
Noise level analyser Nor 840-2 Norsonic EQ-C013
Microphone preamplifiers Nor 1201 Norsonic X001, X002
Microphones Nor 1225 Norsonic X-C005, X-C006
Rotating Microphone boom 3923 Bruel & Kjaer EQO017
Dodecahedron loudspeaker Lab-1217 Roister EQO019
Amplifier POA-4400A Denon Z1

2.4  OdAapor Aokipywy / Test Rooms

O1 BaAapor SOKIPWV €ival KATATKEUATUEVOI
oUUQWVA WE TIG OTTAITACEIS TOU TTPOTUTTOU
EN ISO 140-1:1997* / The test rooms meet
the requirements of the EN ISO 140-
1:1997* standard.

* EN ISO 140-1:1997 Acoustics—
Measurement of sound insulation in
buildings and of building elements — Part 1:
Requirements for laboratory test facilities
with suppressed flanking transmission.

AlaoTtdaoeig avoiypatog dokipiou/
Test opening dimensions: 1500x1250 mm

‘Oykog @aAdpou ektrouTC/
Source Room Volume: 56 m®

‘Oykog @aAduou Afyng/
Receiving Room Volume: 51 m®

‘Hxog OGokiung/Test noise: Pol 66puBog
/Pink noise

PiAtpalFilters: TpiITookTaRIKG/third octave

HOT BOX

1IS=16.12m?2
I H=33.45 m
V.=55.63 m3

435 !

; v;/V1=yi;.12>1 A

S$=1.50x1.25'm?2 !

1435 |

'S=14.02 m2
' H=3.60 m
B L \&\/3=\$0.49 m3

— 0
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4. ATIOTEAEZMATA AOKIMHZ / TEST RESULTS

O1 Tipég Tou AcikTn Hyougiwong AepdpepTou ‘Hyou Tou Sokipiou Sidovral oTo ETMIOUVATITOPEVO DIdYpapHa
oTn oghida 7 ge ouvaptnon pe TNV ouxvoTnTa. / The values of the Airborne Sound Reduction Index of the
test specimen are given in the annexed data sheet in page 7 as a function of frequency.

O mapakdtw ZraBuiopévog AeikTng Hyopeiwong yia @doua GuxvothTwy oméd 100Hz w¢ 3150Hz eival
amoTéAeopa agloAdynong oupgwva pe 10 TTpoTUTTo EN ISO 717-1:1996-12 / The following Weighted
Sound Reduction Index for the frequency range from 100Hz to 3150Hz is the result of evaluation
according to EN ISO 717-1:1996-12.

2taBuiopévog Agiktng Hxopeiwang / Weighted Sound Reduction Index:
Rw (C;Cy) = 35 (-1;-3) dB

©eooalovikn/Thessaloniki, 06.05.2009

EppavounA TZekdkng / Emmanuel Tzekakis

Kaényntng /Professor
AiguBuvTig Tou EpyacTnpiou /Director of the Laboratory

BaoiAeigg Zagpavdg / Vasilios Zafranas

HAekTpovikdg Mnxayikég / Electronic Engineer

YteuBuvog Aokipwy / Test Engineer
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Agiktng Hxoueiwong oUp@WVa e To/according to
Sound Reduction Index DIN EN ISO 140-3:2005

KaraokeuaoTrg/Manufacturer: EUROPA Profil Ahoupiviou A.B.E. /  Ovopaoia mpoidvrog/Product name: Zupépevo TapdBupo ahoupiviou

EUROPA Profil Aluminio S.A. EUROPA 10000 / Sliding aluminum window EUROPA 10000
Avabétng/Client: EUROPA Profil Ahoupiviou A.B.E. / EUROPA ©dAapol dokipwv/Test rooms: P-F
Profil Aluminio S.A. Huepopnvia dokiprig/Date of test: 06/05/2009

EykardoTaon/ Installation: EUROPA Profil Ahoupviou A.B.E. /
EUROPA Profil Aluminio S.A.

I‘Isplypa(pﬁ Tou dokipiou & Tng BidTagng ToTroBETNoNng / Test specimen & mounting description:

Zupbuevo TapdBupo ToTToBeTNEVO alp@wva Pe To TTPéTUTIO DIN EN ISO 140-3:2005.

Kpdpa: Al Mg Si-0.5 F22. Yahwon: EEwTepikdg uahoTrivakag (4/4) triplex UE QKOUOTIKA pepBPAvVN, Bidkevo 8mm, eowTePIKGG ualoTrivakag (3/3)
triplex, guvoAiké Taxog udAwang 22mm. Baaikég diaaTdaeig: PUAO udAwaong: MAGTog 63mm Kai Uyog 103mm. ArmA6g odnydg: MAGTog
151,6mm ka1 0yog 50mm. Avoxég dlaoTdoewv oUp@wva pe To EN 12020-2

Sliding window installed according to the DIN EN I1SO 140-3:2005
Alloy: Al Mg Si-0.5 F22. Glass unit: External glass (4/4) triplex with acoustic film, gap 8mm, internal glass (3/3) triplex. Basic dimensions: Sliding
leaf glass unit: Width 63mm, height 103mm. Double driver: Width 151.6mm, height 50mm. Tolerances according to EN 12020-2

S dokipiou/S test specimen: 1,82m? —
S - . o 70
Emigaveiakr paga/Mass per unit: kg/m ek | | | |
O¢gppokpacio/Temperature: 20¢C° ae = KapmUAn pétpnong/Test curve
ZxeTikr uypacia/Relative humidity: 43 % T e Mpotutn kapTuAn /Shifted weighting curve
V ©aAdpou Exmoptic/V Source Room: 56 m® E
V @aAdpou ARung/V Receiving Room: 51 m® s
B 60
f(Hz) R(dB) § §
50 - o
63 - o) ol
80 : = /@\-KHZ >
100 [ 215 - A4 TN 4
2 s > DN )
125 | 264 2 50 A N 2
160 | 27.1 S ] E
200 243 g : &
250 | 29,2 <
315 30,6 :5
400 855 g
500 31,9 = 40
630 | 314 o
800 355
1000 38,2
1250 34,3
1600 35,6
2000 37.1 30
2500 39,7
3150 421
4000 429
5000 45,3
20
ZraBuiopévog  Aegiktng  Hyopeiwong
OUPQWVa PE TO OTTOTEAECHATO WETPHOEWV OF
BaAdpOUG BOKINWV OE TPITOOKTARES
Weighted Sound Reduction Index
according to measurement results in test rooms in
third octaves 10
Rw (C;Cy) = 35 (-1;-3) dB 50 100 200 400 800 1600 3150
Zuxvomra / Frequency f (Hz)
Csoatso = dB Csos000 = dB Cio0s000 = 0dB
Cusoa150 = dB Cir,50-5000 = dB Cir100-5000 = -3 dB
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